
Administrative Package 
Cover Page 

This file contains the following documents:

1. Summary of application (in plain language)

English
Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit)

English
Alternative Language (Spanish)

3. Application materials

Portada de Paquete 
Administrativo 

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 
propuesta

Inglés
Idioma alternativo (español)

2. Primer aviso (NORI, el Aviso de Recepción de Solicitud e Intención de 
Obtener un Permiso)

Inglés
Idioma alternativo (español)

3. Solicitud original



3100 Alvin Devane Blvd, Suite 150
[...]
Identify the proposed method of disinfection. 

☒   Chlorine: 1.0 mg/l after 20 minutes detention time at peak flow 

Dechlorination process: sodium bisulfate 

☐   Ultraviolet Light: N/A seconds contact time at peak flow  

☐   Other: N/A 

Section 4. Design Calculations (Instructions Page 59) 

Attach design calculations and plant features for each proposed phase. Example 4 of the 
instructions includes sample design calculations and plant features.  

Attachment: Attachment H 

Section 5. Facility Site (Instructions Page 60) 

A. 100-year floodplain 

Will the proposed facilities be located above the 100-year frequency flood level? 

☒   Yes ☐   No 

If no, describe measures used to protect the facility during a flood event. Include a site 
map showing the location of the treatment plant within the 100-year frequency flood 
level. If applicable, provide the size and types of protective structures. 

N/A 

Provide the source(s) used to determine 100-year frequency flood plain. 

See Attachment R – Floodplain Map 

For a new or expansion of a facility, will a wetland or part of a wetland be filled? 

☐   Yes ☒   No 

If yes, has the applicant applied for a US Corps of Engineers 404 Dredge and Fill Permit? 

☐   Yes ☒   No 

If yes, provide the permit number: N/A 

If no, provide the approximate date you anticipate submitting your application to the 
Corps: N/A 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 20 of 62 

B. Wind rose 

Attach a wind rose: Attachment S 

Section 6. Permit Authorization for Sewage Sludge Disposal 
(Instructions Page 60) 

A. Beneficial use authorization 

Are you requesting to include authorization to land apply sewage sludge for beneficial use 
on property located adjacent to the wastewater treatment facility under the wastewater 
permit? 

☐   Yes ☒   No 

If yes, attach the completed Application for Permit for Beneficial Land Use of Sewage 
Sludge (TCEQ Form No. 10451): N/A 

B. Sludge processing authorization 

Identify the sludge processing, storage or disposal options that will be conducted at the 
wastewater treatment facility: 

☐   Sludge Composting 

☐   Marketing and Distribution of sludge 

☐   Sludge Surface Disposal or Sludge Monofill 

If any of the above, sludge options are selected, attach the completed Domestic 
Wastewater Permit Application: Sewage Sludge Technical Report (TCEQ Form No. 
10056): N/A 

Section 7. Sewage Sludge Solids Management Plan (Instructions Page 
61) 

Attach a solids management plan to the application. 

Attachment: Attachment I 

The sewage sludge solids management plan must contain the following information: 

• Treatment units and processes dimensions and capacities 
• Solids generated at 100, 75, 50, and 25 percent of design flow 
• Mixed liquor suspended solids operating range at design and projected actual flow 
• Quantity of solids to be removed and a schedule for solids removal 
• Identification and ownership of the ultimate sludge disposal site 
• For facultative lagoons, design life calculations, monitoring well locations and depths, 

and the ultimate disposal method for the sludge from the facultative lagoon 

An example of a sewage sludge solids management plan has been included as Example 5 of 
the instructions.



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 21 of 62 

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 2.0: RECEIVING WATERS 

The following information is required for all TPDES permit applications. 

Section 1. Domestic Drinking Water Supply (Instructions Page 64) 

Is there a surface water intake for domestic drinking water supply located within 5 miles 
downstream from the point or proposed point of discharge? 

☐   Yes ☒   No 

If no, proceed it Section 2. If yes, provide the following: 

Owner of the drinking water supply: N/A 

Distance and direction to the intake: N/A 

Attach a USGS map that identifies the location of the intake. 

Attachment: N/A 

Section 2. Discharge into Tidally Affected Waters (Instructions Page 
64) 

Does the facility discharge into tidally affected waters? 

☐   Yes ☒   No 

If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to 
Section 3. 

A. Receiving water outfall 

Width of the receiving water at the outfall, in feet: N/A 

B. Oyster waters 

Are there oyster waters in the vicinity of the discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from outfall(s). 

N/A 

C. Sea grasses 

Are there any sea grasses within the vicinity of the point of discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from the outfall(s). 

N/A 

Section 3. Classified Segments (Instructions Page 64) 

Is the discharge directly into (or within 300 feet of) a classified segment? 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 22 of 62 

☒   Yes ☐   No 

If yes, this Worksheet is complete. 

If no, complete Sections 4 and 5 of this Worksheet. 

Section 4. Description of Immediate Receiving Waters (Instructions 
Page 65) 

Name of the immediate receiving waters: N/A 

A. Receiving water type 

Identify the appropriate description of the receiving waters. 

☐   Stream 

☐    Freshwater Swamp or Marsh 

☐   Lake or Pond 

Surface area, in acres: Click to enter text. 

Average depth of the entire water body, in feet: Click to enter text. 

Average depth of water body within a 500-foot radius of discharge point, in feet: 
Click to enter text. 

☐    Man-made Channel or Ditch 

☐   Open Bay 

☐   Tidal Stream, Bayou, or Marsh 

☐   Other, specify: Click to enter text. 

B. Flow characteristics 

If a stream, man-made channel or ditch was checked above, provide the following. For 
existing discharges, check one of the following that best characterizes the area upstream 
of the discharge. For new discharges, characterize the area downstream of the discharge 
(check one). 

☐   Intermittent - dry for at least one week during most years 

☐   Intermittent with Perennial Pools - enduring pools with sufficient habitat to 
maintain significant aquatic life uses 

☐   Perennial - normally flowing 

Check the method used to characterize the area upstream (or downstream for new 
dischargers). 

☐   USGS flow records 

☐   Historical observation by adjacent landowners 

☐   Personal observation 

☐   Other, specify: Click to enter text. 

C. Downstream perennial confluences 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 23 of 62 

List the names of all perennial streams that join the receiving water within three miles 
downstream of the discharge point. 

N/A 

D. Downstream characteristics 

Do the receiving water characteristics change within three miles downstream of the 
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)? 

☐   Yes ☐   No 

If yes, discuss how.  

N/A 

E. Normal dry weather characteristics 

Provide general observations of the water body during normal dry weather conditions. 

N/A 

Date and time of observation: N/A 

Was the water body influenced by stormwater runoff during observations? 

☐   Yes ☐   No 

Section 5. General Characteristics of the Waterbody (Instructions 
Page 66) 

A. Upstream influences 

Is the immediate receiving water upstream of the discharge or proposed discharge site 
influenced by any of the following? Check all that apply. 

☐   Oil field activities ☒   Urban runoff 

☒   Upstream discharges ☐   Agricultural runoff 

☐   Septic tanks ☐   Other(s), specify: N/A 

B. Waterbody uses 

Observed or evidences of the following uses. Check all that apply. 

☐   Livestock watering ☐   Contact recreation 

☐   Irrigation withdrawal ☒   Non-contact recreation 

☐   Fishing ☐   Navigation 

☐   Domestic water supply ☐   Industrial water supply 

☐   Park activities ☐   Other(s), specify: N/A 

C. Waterbody aesthetics 

Check one of the following that best describes the aesthetics of the receiving water and 
the surrounding area. 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 24 of 62 

☒   Wilderness: outstanding natural beauty; usually wooded or unpastured area; water 

clarity exceptional 

☐   Natural Area: trees and/or native vegetation; some development evident (from 
fields, pastures, dwellings); water clarity discolored 

☐   Common Setting: not offensive; developed but uncluttered; water may be colored 
or turbid 

☐   Offensive: stream does not enhance aesthetics; cluttered; highly developed; 
dumping areas; water discolored 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT H 
 

SUPPLEMENTAL TECHNICAL REPORT 
 

AUSTIN HABITAT FOR THE GOOD, LLC 
BRANDYWINE WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 



 

 

SUPPLEMENTAL TECHNICAL REPORT 

FOR THE WASTEWATER TREATMENT PLANT 

DOMESTIC WASTEWATER PERMIT  

FOR 

AUSTIN HABITAT FOR THE GOOD, LLC. 

BRANDYWINE WASTEWATER TREATMENT PLANT  

IN 

TRAVIS COUNTY, TEXAS 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

OCTOBER 2024 
QE Job No. 17799-0025-02 

 

10/30/2024



1 
 

I.   INTRODUCTION 
 
The purpose of this report is to provide additional information pertaining to items in the Domestic 
Administrative Report and The Domestic Technical Report for the permit application to the Brandywine 
Wastewater Treatment Facility within Travis County, Texas. This facility will be constructed in three 
phases. The first two interim phases will treat 0.075 million gallons per day (MGD) and 0.15 MGD, 
respectively, and the final phase will treat 0.975 MGD.  
 
II.   LOCATION INFORMATION 
 
The facility will be located approximately 0.76 miles southeast of Caldwell Lane and River Timber Drive, in 
Travis County, Texas 78617. The discharge flows directly into Colorado River Below Lady Bird Lake 
(Formerly Lake Travis) in Segment No. 1428 of the Colorado River Basin. 
 
III.   TREATMENT UNITS 
(For Section 2 of Technical Report 1.0) 
 
The proposed Phase I facility will be constructed with a design flow of 0.075 MGD. A detailed description 
of the treatment process is presented below: 
 
The proposed Interim I Phase WWTP will consist of package plant facilities that are designed and 
constructed to treat 0.075 MGD and operate as a suspended growth activated sludge process in a single-
stage nitrification mode. An influent force main flows from the on-site lift station to the headworks 
passing through a manual bar screen. The influent then mixes with return activated sludge to create mixed 
liquor and flows through one (1) aeration basin operated in the single-stage nitrification mode to consume 
organics and breakdown ammonia. From the aeration basin, the mixed liquor flows to the secondary 
clarifier for clarification. After clarification, the treated effluent flows to the chlorine contact basin for 
disinfection. The effluent then flows over a weir for flow measurement and into the receiving stream. 
Additional facilities include blowers, a non-potable water system, a sodium hypochlorite disinfection 
system, and a stand-by generator. The WAS is pumped to a multi-stage aerobic digester and is then wet 
hauled to another facility for further processing. 
 
The proposed Interim II Phase WWTP will consist of package plant facilities that are designed and 
constructed to treat 0.15 MGD and operate as a suspended growth activated sludge process in a single-
stage nitrification mode. This phase includes one (1) existing aeration basin, one (1) existing clarifier, one 
(1) existing multi-stage aerobic digester, one (1) existing chlorine contact basin, three (3) existing 
centrifugal blowers, an existing non-potable water system, and an existing chlorine disinfection system. 
Interim II Phase construction will include one (1) aeration basin, one (1) multi-stage aerobic digester, two 
(2) centrifugal blowers, a non-potable water system and sodium hypochlorite chemical disinfection 
system. 
 
The proposed Final Phase WWTP will consist of permanent plant facilities that are designed and 
constructed to treat 0.975 MGD and operate as a suspended growth activated sludge process in a single-
stage nitrification mode. Final Phase construction includes one (1) elevated headworks with mechanical 
bar screen and flow splitting weirs, two (2) aeration basins, two (2) secondary clarifiers, two (2) multi-
stage aerobic digesters, one (1) chlorine contact basin, three (3) centrifugal blowers, a non-potable water 
system and sodium hypochlorite chemical disinfection system. 
 
 



2 
 

 
IV. DESIGN CALCULATIONS AND FEATURES  
(For Section 2 of Technical Report 1.0 & Section 4 of Technical Report 1.1) 
 
Design calculations are provided as part of this report on the following pages for all phases of construction. 
 
The proposed facilities will be equipped with design features to prevent overflows and bypassing of 
untreated wastewater. A backup diesel generator will be installed onsite with an automatic transfer 
switch to provide power to essential equipment in the event of a main power failure. The entire facility 
will have an automatic telephone dialer that notifies the operator of pump failures, main power failures, 
and high basin levels. The onsite lift station will maintain a redundant pump to protect against overflows 
in the event of a pump failure. 



3 
 

 
 
I. SCOPE 
  
The proposed Interim I phase WWTP will consist of facilities that are designed and constructed to treat 
0.075 MGD and operate as suspended growth activated sludge process in a single-stage nitrification 
mode. The Interim I Phase construction will include one (1) elevated headworks box with manual bar 
screen, one (1) aeration basin, one (1) clarifier, one (1) multi-stage aerobic digester, one (1) chlorine 
contact basin, and two (2) centrifugal blowers.  
 
II.   PROPOSED WASTEWATER TREATMENT PLANT DESIGN 
 
A. DESIGN CRITERIA 
 
 1. Proposed Effluent Limits. 
 
  a. BOD5  = 10 mg/l (daily average) 
 
  b. TSS  = 15 mg/l (daily average) 
 
  c. NH3-N  = 3 mg/l (daily average) 
 
  d. E. coli  = 126 CFU 
   
  e. DO  = 4 mg/l (weekly grab) 
 
 2. Process Criteria.  The process criteria are taken from 30 TAC § 217, Design Criteria for Domestic 

Wastewater Systems. 
 
  a. Maximum Aeration Basin Organic Loading 
   (lb BOD5/day/1,000 ft3)      = 35 
 
  b. Maximum Clarifier Surface Loading at Peak Flow 
   (gal/day/ft2)       = 1,200 
 
  c. Minimum Clarifier Detention Time 
   (hours)        = 1.8 
 
  d. Maximum Clarifier Weir Loading at Peak Flow 
   (gal/day/ft)       = 20,000 
 
  e. Minimum Chlorine Contact Detention Time at Peak Flow 
   (minutes)       = 20 
   
  f. Mean Cell Residence Time in Aerobic Digester* 
   (days)        = 28* 
   
  g. Minimum Air Required for Digester 
   (scfm/1,000 ft3)       = 20 

INTERIM I PHASE – 0.075 MGD 



4 
 

 
*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 
 
B. PROPOSED TREATMENT FACILITIES  
 
 1. Flow. 
   
  a. Average (Design) = 0.075Q = 75,000 gpd  = 52 gpm 
 

b. Peak (2 hour) = 4.0Q = 300,000 gpd  = 208 gpm 
 

  2. Influent Composition. 
 

The following influent wastewater compositions are based on wastewater influent analysis. 
 
 BOD5  = 250 mg/L 
 
 TSS   = 250 mg/L 
 
 NH3-N  = 40 mg/L  

 
 3. Organic Loadings. 

 
 BOD5  = (0.075 MGD)(8.34)(250 mg/L)  = 156 lbs BOD5/day 
 
 TSS   = (0.075 MGD)(8.34)(250 mg/L)  = 156 lbs TSS/day 
 
 NH3-N  = (0.075  MGD)(8.34)(40 mg/L)  = 25 lbs NH3-N/day  

 
 4. Process Equipment. 
 
  a. Aeration Basin.  The proposed Interim I Phase plant will consist of one (1) proposed aeration 

basin, sized at 12' wide by 36' long. The average water depth is assumed at 11.5'. 
 
   i. Total Required Volume 
 

    Required Volume Using Traditional Design Method (30 TAC §217 Guidelines) 
 (0.075 MGD)(8.34)(250 mg/L)/(35 lb BOD5/1,000 ft3)  
        = 4,468 ft3 

 
   ii.  Proposed Volume  
     
    1.  Proposed Volume – Phase I 
     (1)(12 ft)(36 ft)(11.5 ft)    = 4,968 ft3 

 
 
  
 



5 
 

   iii. Actual Organic Loading  
    (156 lb BOD5/day)/(4,968 ft3/1,000 ft3)   = 31.5 lb BOD5/ 
            day/1,000 ft3 

 
  b. Secondary Clarifier.  The proposed Interim I Phase plant will consist of one (1) clarifier, sized at 

28' diameter to accommodate Phase I and II. The side water depth is 10'. 
 
   i. Required Surface Area at Peak Flow 
     (300,000 gpd)/(1,200 gpd/ft 2)    = 250 ft2 
 
   ii. Proposed Surface Area 
    
    1.  Proposed Surface Area – Interim I Phase  

     (/4)(28 ft)2     = 616 ft2 
 
   iii. Surface Loading 
 

1. At Design Flow 
      (75,000 gpd)/(616 ft2)   = 122 gpd/ft2 
  

2. At Peak Flow 
     (300,000 gpd)/(616 ft2)   =  487 gpd/ft2 
 
   iv. Proposed Clarifier Weir Length  
   
    1.  Proposed – Interim I Phase      

     ()(28 ft – 2 ft)   = 82 ft 
  
   v. Proposed Weir Loading at Peak Flow 
    (300,000 gpd)/(82 ft)     = 3,659 gpd/ft 
 
 
   vi. Proposed Clarifier Side Water Depth (to top of grout) 
 

1. Proposed Clarifier Side Water Depth  = 10 ft  
 
 
   vii. Hydraulic Detention Times at Peak Flow 
 
    1.  Proposed Hydraulic Detention Time at Peak Flow – Interim I Phase  
                         (616 ft2)(10 ft)(7.48 gal/ft3)/(208 gal/min) 
           = 222 minutes 
           = 3.69 hours 

 
 
 
 
 



6 
 

c.  Aerobic Digesters.  The proposed Interim I Phase plant will consist of one (1) proposed multi-
stage digester, sized at 12' wide by 36' long. The average water depth is assumed at 11.5'. 

 
Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration 
in the digester on average.  

     
    i. Digester Sizing 
 
     1.    Solids Production 
      (156 lb BOD5 /day)/(1 lb solids/1 lb BOD5) = 156 lb solids/day 
 
     2.    Digested Solids Production 
        (156 lb solid/day)(1-(0.3)(0.7))  = 124 lb solids/day 
         
     3. Average Solids in Digester 
      (156 lb solids/day + 124 lb solids/day)/2 = 140 lb solids/day 
 
          4. Total Solids in Digester for 28-day SRT* 
      (140 lb solids/day)(28 days)   = 3,920 lb solids 
 
    ii. Required Volume  
     (3,920 lb solids)(106)/((8.34)(15,000 mg/l MLSS in digester)(7.48))  
  
            = 4,189 ft3 
 
    iii. Proposed Volume 
 
    1.  Proposed Volume – Interim I Phase  
     (1)(12 ft)(36 ft)(11.5 ft)    = 4,968 ft3 

 
*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 
d. Chlorine Contact Basin.  The proposed Interim I Phase plant will consist of one (1) proposed 

chlorine contact basin, sized at 12' wide by 24' long and is sized for Interim I Phase and Interim II 
Phase. The maximum water depth is assumed to be 9 ft.  

 
   i.  Required Volume at Peak Flow 
     (208 gpm)(20 min)/(7.48)    = 556 ft3 
    
   ii.  Proposed Volume  
  
    1.  Proposed Volume – Interim I Phase  
     (24 ft)(12 ft)(9 ft)     = 2,592 ft3 
  
   iii.   Actual Detention Time at Peak Flow 
     (2,592 ft3)(7.48)/(208 gpm)    = 93.21 minutes  
  



7 
 

   e. Air Requirements. 
 
      i.    The proposed Interim I Phase plant will utilize coarse bubble aeration. 
 

1. Air Required for Treatment  
 
(1.2)(250 mg/l BOD5) + (4.3)(40 mg/l NH3-N)  

              (250 mg/l BOD5)   =  1.9 lb O2/lb BOD5  
    

* 2.2 lb O2/lb BOD5 used instead per TCEQ minimum oxygen requirement for systems intended 
to nitrify. 

  
           2.   Coarse Bubble Requirements 

 
          (250 mg/l BOD5)(8.34)(0.075 MGD)(2.2 lb O2/ lb BOD5)(1.42)** 

             (0.0510*)(0.23)(0.075)(1440)     
           =     388 scfm 

 
 * TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble aeration (0.65%/ft x (12) ft x 

0.65 of submergence) 
   ** TCEQ Chapter 217 Table F.5 Submergence Correction Factor 
 
 
   ii. Aerobic Digester 
     (4,968 ft3)(20 scfm/1000 ft3)    = 99 scfm  

 
iii. Chlorine Contact Basin 

      (2,592 ft3)(20 scfm/1000 ft3)    = 52 scfm  
  

iv.  Miscellaneous Air Lifts 
(2)(50 scfm)       = 100 scfm 

 
      v.    Total Air Requirements (Coarse Bubble)    
    388 scfm + 99 scfm + 52 scfm + 100 scfm   = 639 scfm 

  
f. Blower Capacities.  The proposed Interim I Phase plant will include two (2) proposed centrifugal 

blowers. The capacity is calculated at 5.5 psig discharge pressure at 100°F, 80% RH, and 14.64 psia 
inlet conditions.  

 
i.  Proposed Blower Capacity – Interim I Phase  
 (2)(800 scfm)      = 1,600 scfm 
 
ii. Firm Blower Capacity with Largest Unit out of Service 
 (1)(800 scfm)      = 800 scfm 
 
 
 
 

 



8 
 

g. Bleach Equipment.  
 
   i.  Dosage Capacity – Calculations are for 10% trade strength bleach (NaOCl) with a 

specific gravity of 1.159, 9% available chlorine by weight, and a density of 9.7 pounds 
per gallon.  

 
     1.  Chlorine Dosage Rate   = 8 mg/l 
 
     2.  NaOCl Solution Feed Rate at Average Daily Flow    

  (8 mg/l)(8.34)(0.075 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 9 gal/day  
 
     3.  NaOCl Solution Feed Rate at Peak Daily Flow    

  (8 mg/l)(8.34)(0.3 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 20 gal/day  
 
    ii.  Maximum Bleach Storage 
     (Covered Storage) 
    (15 days)(9 gal/day)     = 135 gal   
 
    iii.  Proposed Bleach Storage 
    (1)(125 gal)       = 125 gal   
 
    One (1) 125-gallon bulk storage tank will be provided.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



9 
 

 

 
 
I. SCOPE 
  
The proposed Interim II Phase WWTP will consist of facilities that are designed and constructed to treat 
0.15 MGD and operate as suspended growth activated sludge process in a single-stage nitrification mode. 
Interim II Phase construction will include one (1) aeration basin, one (1) multi-stage aerobic digester, one 
(1) centrifugal blower, a non-potable water system and a sodium hypochlorite chemical disinfection 
system modifications. 
 
II.   PROPOSED WASTEWATER TREATMENT PLANT DESIGN 
 
A. DESIGN CRITERIA 
 
 1. Proposed Effluent Limits. 
 
  a. BOD5  = 10 mg/l (daily average) 
 
  b. TSS  = 15 mg/l (daily average) 
 
  c. NH3-N  = 3 mg/l (daily average) 
 
  d. E. coli  = 126 CFU 
   
  e. DO  = 4 mg/l (weekly grab) 
 
 2. Process Criteria.  The process criteria are taken from 30 TAC § 217, Design Criteria for Domestic 

Wastewater Systems. 
 
  a. Maximum Aeration Basin Organic Loading 
   (lb BOD5/day/1,000 ft3)      = 35 
 
  b. Maximum Clarifier Surface Loading at Peak Flow 
   (gal/day/ft2)       = 1,200 
 
  c. Minimum Clarifier Detention Time 
   (hours)        = 1.8 
 
  d. Maximum Clarifier Weir Loading at Peak Flow 
   (gal/day/ft)       = 20,000 
 
  e. Minimum Chlorine Contact Detention Time at Peak Flow 
   (minutes)       = 20 
   
  f. Mean Cell Residence Time in Aerobic Digester* 
   (days)        = 28* 
   
 

INTERIM II PHASE – 0.15 MGD 



10 
 

  g. Minimum Air Required for Digester 
   (scfm/1,000 ft3)       = 20 
 
*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 
 
B. PROPOSED TREATMENT FACILITIES  
 
 1. Flow. 
   
  a. Average (Design) = 1.0Q = 150,000 gpd  = 104 gpm 
 

b. Peak (2 hour) = 4.0Q = 600,000 gpd  = 417 gpm 
 

2. Influent Composition  
 

The following influent wastewater compositions are based on wastewater influent analysis. 
 
 BOD5  = 250 mg/L 
 
 TSS   = 250 mg/L 
 
 NH3-N  = 40 mg/L  

 
 3. Organic Loadings. 

 
 BOD5  = (0.15 MGD)(8.34)(250 mg/L)  = 313 lbs BOD5/day 
 
 TSS   = (0.15 MGD)(8.34)(250 mg/L)  = 313 lbs TSS/day 
 
 NH3-N  = (0.15 MGD)(8.34)(40 mg/L)  = 50 lbs NH3-N/day  

 
 4. Process Equipment. 
 
  a. Aeration Basin. The proposed Interim II Phase plant will consist of one (1) existing aeration basin 

and one (1) proposed aeration basin, sized at 12' wide by 36' long. The average water depth is 
assumed at 11.5'. 

 
   i. Total Required Volume 
 

    Required Volume Using Traditional Design Method (30 TAC §217 Guidelines) 
 (0.15 MGD)(8.34)(250 mg/L)/(35 lb BOD5/1,000 ft3)  
        = 8,936 ft3 

 
   ii.  Proposed Volume  
     
    1.  Existing Volume – Interim I Phase  
     (1)(12 ft)(36ft)(11.5 ft)    = 4,968 ft3 

     



11 
 

    2.  Proposed Volume – Interim II Phase  
     (1)(12 ft)(36 ft)(11.5 ft)    = 4,968 ft3 

 
    3. Total Volume      = 9,936 ft3 
  
   iii. Actual Organic Loading  
    (313 lb BOD5/day)/(9,936 ft3/1,000 ft3)   = 31.5 lb BOD5/ 
            day/1,000 ft3 

 
  b. Secondary Clarifier.  The proposed Interim II Phase plant will consist of one (1) existing clarifier 

sized at 28' diameter constructed in Interim I Phase. The side water depth is 10'. 
 
   i. Required Surface Area at Peak Flow 
     (600,000 gpd)/(1,200 gpd/ ft2)   = 500 ft2 

  
   ii. Existing Surface Area     = 616 ft2 
    
   iii. Existing Surface Loading 
 

1. At Design Flow 
      (150,000 gpd)/(616 ft2)   = 244 gpd/ft2 
  

2. At Peak Flow 
     (600,000 gpd)/(616 ft2)   =  974 gpd/ft2 
 
   iv. Existing Clarifier Weir Length  

     ()(28ft – 2 ft)    = 82 ft 
     
   v. Existing Weir Loading at Peak Flow 
    (600,000 gpd)/(82 ft)     = 7,317 gpd/ft 
 
   vi. Existing Clarifier Side Water Depth (to top of grout) 
 

1. Proposed Clarifier Side Water Depth  = 10 ft  
 
   vii. Hydraulic Detention Times at Peak Flow 
 
    1.  Proposed Hydraulic Detention Time at Peak Flow – Interim II Phase  
                         (616 ft2)(10 ft)(7.48 gal/ft3)/(417 gal/min) 
           = 110 minutes 
           = 1.84 hours 

 
c.  Aerobic Digesters.  The proposed Interim II Phase plant will consist of one (1) existing multi-

stage digester and one (1) proposed multi-stage digester, both sized at 12' wide by 36' long. 
The average water depth for both digesters is assumed at 11.5'. 

 
Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration 
in the digester on average.  



12 
 

     
    i. Digester Sizing 
 
     1.    Solids Production 
      (313 lb BOD5 /day)/(1 lb solids/1 lb BOD5) = 313 lb solids/day 
 
     2.    Digested Solids Production 
        (313 lb solid/day)(1-(0.3)(0.7))  = 247 lb solids/day 
         
     3. Average Solids in Digester 
      (313 lb solids/day + 247 lb solids/day)/2 = 280 lb solids/day 
 
          4. Total Solids in Digester for 28-day SRT* 
      (280 lb solids/day)(28 days)   = 7,840 lb solids 
 
    ii. Required Volume  
     (7,840 lb solids)(106)/((8.34)(15,000 mg/l MLSS in digester)(7.48))  
  
            = 8,376 ft3 
   
    iii. Proposed Volume 
 
    1.  Existing Volume – Interim I Phase  
     (1)(12 ft)(36 ft)(11.5 ft)    = 4,968 ft3 
 
    2.  Proposed Volume – Interim II Phase  
     (1)(12 ft)(36 ft)(11.5 ft)    = 4,968 ft3 

 
    3.  Total Volume      = 9,936 ft3 
 

*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 
d. Chlorine Contact Basin.  The proposed Interim II Phase plant will consist of one (1) existing chlorine 

contact basin, sized at 12' wide by 24' long. The maximum water depth is assumed to be 10 ft.  
 

   i.  Required Volume at Peak Flow 
     (417 gpm)(20 min)/(7.48)    = 1,114 ft3 

    
   ii.  Existing Volume  
      (24 ft)(12 ft)(9 ft)      = 2,592 ft3 
     
   iii.   Actual Detention Time at Peak Flow 
     (2,592 ft3)(7.48)/(417 gpm)    = 46.5 minutes  
  
 
 
 
 



13 
 

   e. Air Requirements. 
 
      i.    The proposed Interim II Phase plant will utilize coarse bubble aeration. 
 

1. Air Required for Treatment  
 
(1.2)(250 mg/l BOD5) + (4.3)(40 mg/l NH3-N)  

              (250 mg/l BOD5)   =  1.9 lb O2/lb BOD5  
    

* 2.2 lb O2/lb BOD5 used instead per TCEQ minimum oxygen requirement for systems intended 
to nitrify. 

  
           2.   Coarse Bubble Requirements 

 
          (250 mg/l BOD5)(8.34)(0.15 MGD)(2.2 lb O2/ lb BOD5)(1.42)** 

             (0.0510*)(0.23)(0.075)(1440)      
           = 771 scfm 

 
 * TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble aeration (0.65%/ft x (12) ft x 

0.65 of submergence) 
   ** TCEQ Chapter 217 Table F.5 Submergence Correction Factor 
 
 
   ii. Aerobic Digester 
     (9,936 ft3)(20 scfm/1000 ft3)    = 199 scfm  

 
iii. Chlorine Contact Basin 

      (2,592 ft3)(20 scfm/1000 ft3)    = 52 scfm  
  

iv.  Miscellaneous Air Lifts 
(2)(50 scfm)       = 100 scfm 

 
      v.    Total Air Requirements (Coarse Bubble)    
    771 scfm + 199 scfm + 52 scfm + 100 scfm   = 1,122 scfm 

  
 
f. Blower Capacities.  The proposed Phase II plant will include two (2) existing centrifugal blowers and 

one (1) proposed centrifugal blower. The capacity is calculated at 5.5 psi discharge pressure at 
100°F, 80% RH, and 14.64 psia inlet.   

 
i.  Existing Blower Capacity – Interim I Phase 
 (2)(800 scfm)      = 1,600 scfm 

 
ii.  Proposed Blower Capacity – Interim II Phase 
 (3)(800 scfm)      = 2,400 scfm 
 
iii.  Total Blower Capacity     = 2,400 scfm 
 
 



14 
 

iv. Firm Blower Capacity with Largest Unit out of Service 
 (2)(800 scfm)      = 1,600 scfm 

 
g. Bleach Equipment.  
 
   i.  Dosage Capacity – Calculations are for 10% trade strength bleach (NaOCl) with a 

specific gravity of 1.159, 9% available chlorine by weight, and a density of 9.7 pounds 
per gallon.  

 
     1.  Chlorine Dosage Rate   = 8 mg/l 
 
     2.  NaOCl Solution Feed Rate at Average Daily Flow    

  (8 mg/l)(8.34)(0.15 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 13 gal/day  
 
     3.  NaOCl Solution Feed Rate at Peak Daily Flow    

  (8 mg/l)(8.34)(0.8 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 40 gal/day  
 
    ii.  Maximum Bleach Storage 
     (Covered Storage) 
    (15 days)(13 gal/day)     = 195 gal 
 
    iii.  Existing Bleach Storage 
    (1)(125 gal)       = 125 gal  
   
    iv.  Total Bleach Storage 
           = 125 gal 
 



15 
 

 
 
I. SCOPE 
  
The proposed Phase III will consist of facilities that are designed and constructed to treat 0.975 MGD and 
operate as suspended growth activated sludge process in a single-stage nitrification mode. Final Phase 
construction includes one (1) elevated headworks with mechanical bar screen, two (2) aeration basins, 
two (2) secondary clarifiers, two (2) multi-stage aerobic digesters, one (1) chlorine contact basin, three (3) 
centrifugal blowers, a non-potable water system, a sodium hypochlorite chemical disinfection system, and 
a sodium bisulfite for dechlorination. 
 
II.   PROPOSED WASTEWATER TREATMENT PLANT DESIGN 
 
A. DESIGN CRITERIA 
 
 1. Proposed Effluent Limits. 
 
  a. BOD5  = 10 mg/l (daily average) 
 
  b. TSS  = 15 mg/l (daily average) 
 
  c. NH3-N  = 3 mg/l (daily average) 
 
  d. E. coli  = 126 CFU 
   
  e. DO  = 4 mg/l (weekly grab) 
 
 2. Process Criteria.  The process criteria are taken from 30 TAC § 217, Design Criteria for Domestic 

Wastewater Systems. 
 
  a. Maximum Aeration Basin Organic Loading 
   (lb BOD5/day/1,000 ft3)      = 35 
 
  b. Maximum Clarifier Surface Loading at Peak Flow 
   (gal/day/ft2)       = 1,200 
 
  c. Minimum Clarifier Detention Time 
   (hours)        = 1.8 
 
  d. Maximum Clarifier Weir Loading at Peak Flow 
   (gal/day/ft)       = 20,000 
 
  e. Minimum Chlorine Contact Detention Time at Peak Flow 
   (minutes)       = 20 
   
  f. Mean Cell Residence Time in Aerobic Digester* 
   (days)        = 28* 
   
 

FINAL PHASE III– 0.975 MGD 



16 
 

 
  g. Minimum Air Required for Digester 
   (scfm/1,000 ft3)       = 20 
 
*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 
 
B. PROPOSED TREATMENT FACILITIES  
 
 1. Flow. 
   
  a. Average (Design) = 1.0Q = 975,000 gpd  = 677 gpm 
 

b. Peak (2 hour) = 4.0Q = 3,900,000 gpd  = 2,708 gpm 
 

2. Influent Composition  
 

The following influent wastewater compositions are based on wastewater influent analysis. 
 
 BOD5  = 325 mg/L 
 
 TSS   = 300 mg/L 
 
 NH3-N  = 60 mg/L  

 
 3. Organic Loadings. 

 
 BOD5  = (0.975 MGD)(8.34)(325 mg/L)  = 2,643 lbs BOD5/day 
 
 TSS   = (0.975 MGD)(8.34)(300 mg/L)  = 2,439 lbs TSS/day 
 
 NH3-N  = (0.975 MGD)(8.34)(60 mg/L)  = 488 lbs NH3-N/day  

 
 4. Process Equipment. 
 
  a. Elevated Headworks Screening. The proposed Final Phase plant will consist of the construction 

of an elevated headworks with a mechanical bar screen capable of screening a peak flow of 3.9 
MGD. 

 
  b. Aeration Basin.  The proposed Final Phase plant will consist of two (2) proposed aeration basins. 

The average water depth is assumed at 16.0'. 
 
   i. Total Required Volume 
 

    Required Volume Using Traditional Design Method (30 TAC § 217 Guidelines) 
 (0.975 MGD)(8.34)(325 mg/L)/(35 lb BOD5/1,000 ft3)  
        = 75,507 ft3 

 
 



17 
 

   ii.  Proposed Volume  
    (2)(16 ft)(42 ft)(60 ft)      = 80,640 ft3 

 
     
   iii. Actual Organic Loading  
    (2,643 lb BOD5/day)/(80,640 ft3/1,000 ft3)  = 32.8 lb BOD5/ 
            day/1,000 ft3 

 
  c. Secondary Clarifier.  The proposed Final Phase plant will consist of two (2) proposed clarifiers, 

sized at 44' diameter. The side water depth is 14.5'. 
 
   i. Required Surface Area at Peak Flow 
     (3,900,000 gpd)/(1,200 gpd/ ft2)   = 3,250 ft2 
 
   ii. Proposed Surface Area 

    (2)(/4)(46 ft)2      = 3,322 ft2 

 
   iii. Surface Loading 
 

1. At Design Flow 
      (975,000 gpd)/(3,322 ft2)   = 293 gpd/ft2 
  

2. At Peak Flow 
     (3,900,000 gpd)/(3,322 ft2)   =  1,174 gpd/ft2 
 
   iv. Proposed Clarifier Weir Length  

    (2)()(46 ft – 2 ft)     = 276 ft 

  
   v. Proposed Weir Loading at Peak Flow 
    (3,900,000 gpd)/(276 ft)     = 14,130 gpd/ft 
 
   vi. Proposed Clarifier Side Water Depth (to top of grout) 
 

1. Proposed Clarifier Side Water Depth  = 14.5 ft  
 
   vii. Hydraulic Detention Times at Peak Flow 
 
    1.  Proposed Hydraulic Detention Time at Peak Flow – Final Phase 
                         (3,322 ft2)(14.5 ft)(7.48 gal/ft3)/(2,708 gal/min) 
           = 133 minutes 
           = 2.22 hours 

 
d.  Aerobic Digesters.  The proposed Final Phase plant will consist of two (2) proposed multi-stage 

digesters sized at 50' wide by 50' long. The average water depth is assumed at 16'. 
 

Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration 
in the digester on average.  

     



18 
 

 
    i. Digester Sizing 
 
     1.    Solids Production 
      (2,643 lb BOD5 /day)/(1 lb solids/1 lb BOD5) = 2,643 lb solids/day 
 
     2.    Digested Solids Production 
        (2,643 lb solid/day)(1-(0.3)(0.7))  = 2,088 lb solids/day 
         
     3. Average Solids in Digester 
      (2,643 lb solids/day + 2,088 lb solids/day)/2 = 2,366 lb solids/day 
 
          4. Total Solids in Digester for 28-day SRT* 
      (2,366 lb solids/day)(28 days)  = 66,248 lb solids 
 
    ii. Required Volume  
     (66,248 lb solids)(106)/((8.34)(15,000 mg/l MLSS in digester)(7.48))  
  
            = 70,797 ft3 
   
    iii. Proposed Volume 
    (2)(16 ft)(50 ft)(50 ft)      = 80,000 ft3 
  

*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 
e. Chlorine Contact Basin.  The proposed Final Phase plant will consist of one (1) proposed chlorine 

contact basin, sized at 20' wide by 56' long. The maximum water depth is assumed to be 10 ft.  
 

   i.  Required Volume at Peak Flow 
     (2,708 gpm)(20 min)/(7.48)    = 7,242 ft3 
    
   ii.  Proposed Volume  
    (10 ft)(56 ft)(20 ft)      = 11,200 ft3 
 
   iii.   Actual Detention Time at Peak Flow 
     (11,200 ft3)(7.48)/(2,708 gpm)   = 30.93 minutes  
  
    f. Air Requirements. 
 
      i.    The proposed Final Phase plant will utilize coarse bubble aeration. 
 

1. Air Required for Treatment  
 
(1.2)(325 mg/l BOD5) + (4.3)(60 mg/l NH3-N)  

              (325 mg/l BOD5)   =  2.0 lb O2/lb BOD5*  
    

* 2.2 lb O2/lb BOD5 used instead per TCEQ minimum oxygen requirement for systems intended 
to nitrify. 



19 
 

  
           2.   Coarse Bubble Requirements 

 
          (325 mg/l BOD5)(8.34)(0.975 MGD)(2.2 lb O2/ lb BOD5)(0.91**) 

             (0.0510*)(0.23)(0.075)(1440)                 = 4,176 scfm 
 

 * TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble aeration (0.65%/ft x (12) ft x 
0.65 of submergence) 

   ** TCEQ Chapter 217 Table F.5 Submergence Correction Factor 
 
   ii. Aerobic Digester 
     (80,000 ft3)(20 scfm/1000 ft3)   = 1,600 scfm  

 
iii. Chlorine Contact Basin 

      (11,200 ft3)(20 scfm/1000 ft3)   = 224 scfm  
  

iv.  Miscellaneous Air Lifts 
(3)(50 scfm)       = 150 scfm 

 
      v.    Total Air Requirements (Coarse Bubble)    
    4,176 scfm + 1,600 scfm + 224 scfm + 150 scfm  = 6,150 scfm 

  
g. Blower Capacities.  The proposed Final Phase plant will include five (5) proposed centrifugal 

blowers. The capacity is calculated at 5.5 psig discharge pressure at 100°F, 80% RH, and 14.64 psia 
inlet conditions.  

 
i.  Proposed Blower Capacity – Final Phase 
 (4)(2,500 scfm)      = 10,000 scfm 
 
ii. Firm Blower Capacity with Largest Unit out of Service 
 (3)(2,500 scfm)      = 7,500 scfm 

 
h. Bleach Equipment.  
 
   i.  Dosage Capacity – Calculations are for 10% trade strength bleach (NaOCl) with a 

specific gravity of 1.159, 9% available chlorine by weight, and a density of 9.7 pounds 
per gallon.  

 
     1.  Chlorine Dosage Rate   = 8 mg/l 
 
     2.  NaOCl Solution Feed Rate at Average Daily Flow    

  (8 mg/l)(8.34)(0.975 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 86.36 gal/day  
 
     3.  NaOCl Solution Feed Rate at Peak Daily Flow    

  (8 mg/l)(8.34)(3.9 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 260 gal/day  
 
     



20 
 

 
    ii.  Maximum Bleach Storage 
     (Covered Storage) 
    (15 days)(65 gal/day)     = 975 gal 
 
    iii.  Proposed Bleach Storage 
    (1)(900 gal)       = 900 gal   
 
    A total of one (1) 900-gallon bulk storage tank will be provided.  
 
i . Dechlorination Contact Chamber. The proposed phase will include one (1) dechlorination contact 

chamber, sized at fifteen feet (15’) long by five feet (5’) wide. The side water depth at peak flow is 
assumed at two feet (2’). 

 
    i. Required Volume at Peak Flow   = 119.5 ft3 
     (2,708 gpm)(0.33 min)/(7.48) 
 
    ii.  Total Volume 
     (15 ft)(5 ft)(2 ft)      = 150 ft3 
 
    iii.  Actual Detention Time at Peak Flow 
            (150 ft3)(7.48)/(2,708 gpm)    = 0.41 min 
            = 25 sec 
 
j . Dechlorination Equipment. Calculations are for 38% trade strength Sodium Bisulfite (NaHSO3) with a 

specific gravity of 1.320, 29% availability sulfur dioxide by weight, 11 pounds per gallon, and no 
noticeable degradation of strength after 30 days. 

 
   i.  Anticipated Chlorine Residual    = 2 mg/l 
 
    ii.  Sodium Bisulfite Dosage Rate 
     (2 mg/L Cl2)(1.5 part NaHSO3/part Cl2)   = 3 mg/l 
 
    iii.  Required NaHSO3 Feed Rate at Average Daily Flow 
     (0.975 MGD)(8.34)(3 mg/L)  
            (2.1692 lb SO3/gal NaHSO3)    = 11 gal/day 
 
    iv.  Required NaHSO3 Feed Rate at Peek Flow 
     (3.9 MGD)(8.34)(3 mg/L)  
            (2.1692 lb SO3/gal NaHSO3)    = 45 gal/day 
      
    v.  Sodium Bisulfite Storage 
     (Covered Storage) 
     (15 days)(11 gal/day)      = 165 gal 
  
    vi.  Sodium Bisulfite Storage Provided 
     (1)(180 gal)       = 180 gal 
      
 One (1) 180-gallon bulk storage tank will be provided.  



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT I 
 

SLUDGE MANAGEMENT PLAN 
 

AUSTIN HABITAT FOR THE GOOD, LLC 
BRANDYWINE WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

SLUDGE MANAGEMENT PLAN 
AUSTIN HABITAT FOR THE GOOD, LLC 

BRANDYWINE WASTEWATER TREATMENT FACILITY TPDES PERMIT 
 

INTRODUCTION 
 
This sludge management and disposal plan is being submitted as an attachment to the 
TPDES permit application for Austin Habitat for the Good, LLC. The Brandywine 
Wastewater Treatment Facility will be a 0.075 million gallons per day (MGD) single stage 
nitrification activated sludge plant, with proposed future phases of 0.150 MGD and 0.975 
MGD.  
 
DIMENSIONS AND CAPACITIES 
 
Excess solids generated from the activated plant will be wasted to an aerobic digester for 
further treatment. The digester will have a volume of 4,968 ft3 in the Interim I phase. The 
Interim II and Final phases will have digester volumes of 9,936 ft3 and 80,000 ft3, 
respectively. The dewatered stabilized sludge will then be hauled away to a TCEQ 
permitted land application site for disposal by a licensed sludge hauler. 
 
SOLIDS GENERATION 
 
Solids to be wasted from the activated sludge process are based on 1.0 pounds of TSS 
produced per pound of BOD applied. The design influent BOD concentration for the 
Interim I and Interim II phases is 250 mg/l. The design influent BOD concentration for the 
Final phase is 325 mg/l. Following is the amount of solids generated by the wastewater 
treatment plant at design flow and at 75 percent, 50 percent and 25 percent of design 
flow: 
 

Interim I Phase – 0.075 MGD 

Percent of Design Flow 
 

Flow (MGD) Solids Generated (lb/day) 

25 0.02 39 

50 0.04 78 

75 0.06 117 

100 0.075 156 

 
  



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

Interim II Phase – 0.150 MGD 

Percent of Design Flow 
 

Flow (MGD) Solids Generated (lb/day) 

25 0.04 78 

50 0.08 156 

75 0.11 235 

100 0.15 313 

 
 

Final Phase – 0.975 MGD  

Percent of Design Flow 
 

Flow (MGD) Solids Generated (lb/day) 

25 0.24 661 

50 0.49 1,321 

75 0.73 1,982 

100 0.975 2,643 

 
OPERATING PARAMETERS 
 
The single stage nitrification activated sludge process works best between mixed liquor 
suspended solids (MLSS) concentrations of 2,000 – 6,000 mg/l. The operator will 
determine the mixed liquor concentration that produces the highest quality effluent 
taking into consideration factors such as hydraulic and organic loading, available air 
capacity, and solids handling. Field testing and laboratory analysis will be done to monitor 
the MLSS and maintain the appropriate solids concentration. 
 
SOLIDS REMOVAL PROCEDURE 
 
Laboratory analysis and field testing will be conducted to determine the solids 
concentration in the aeration basin. To maintain an appropriate solids inventory, the 
amount of solids to be wasted per day is equal to the amount of solids generated per day. 
This amount is stated in the SOLIDS GENERATION section of this plan. Excess solids will 
then be wasted from the bottom of the clarifier directly to the aerobic digester to 
maintain the appropriate solids concentration in the aeration basin.    
 
SOLIDS REMOVAL SCHEDULE 
 
It is assumed that 70% of the solids wasted to the digester are volatile solids and the 
volatile solids reduction is 30%. For every pound of solids wasted to the digester, 0.79 
pounds of solids will need to be disposed of by land application. In addition, it is assumed 
that the solids can be thickened to 15,000 mg/l in the digester.   
 



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

At this concentration, a 4,968 ft3 digester will hold 4,649 pounds of solids in the Interim I 
phase. In the Interim II phase, a 9,936 ft3 digester will hold 9,298 pounds of solids. In the 
Final phase, an 80,000 ft3 digester will hold 74,860 pounds of solids. The capacity of the 
digester divided by the pounds per day of solids to be disposed of will give the sludge 
hauling schedule. 
 

Interim I Phase – 0.075 MGD 

Percent of Design Flow Solids Disposed (lb/day) Hauling Schedule (days) 

25 31 151 

50 62 75 

75 93 50 

100 124 38 

 
 

Interim II Phase – 0.150 MGD 

Percent of Design Flow Solids Disposed (lb/day) Hauling Schedule (days) 

25 62 151 

50 124 75 

75 185 50 

100 247 38 

 
 

Final Phase – 0.975 MGD  

Percent of Design Flow Solids Disposed (lb/day) Hauling Schedule (days) 

25 522 143 

50 1,044 72 

75 1,566 48 

100 2,088 36 



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

ULTIMATE SLUDGE DISPOSAL 
 
Sludge will be liquid hauled from the plant by a TCEQ registered sludge transporter to a 
TCEQ permitted land application site or another wastewater treatment plant. 
 
A manifest will be issued with each load of sludge that is hauled from the plant.  The 
following information will be on the manifest to document ultimate disposal of the 
sludge: 
 

1. Date of sludge hauling 
 
2. Generator Name 

 
3. Generator’s address 

 
4. Volume of sludge hauled 

 
5. Name of transporter 

 
6. TCEQ transporter registration number 

 
7. Driver’s name 

 
8. Name of disposal site 

 
9. TCEQ Site permit number 

 
10. Date of disposal 

 
11. Volume of sludge disposed 

  
This information, along with laboratory and field data will be used to determine the 
amount of solids disposed of in dry weight form. 
 
 
 
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT H 
 

SUPPLEMENTAL TECHNICAL REPORT 
 

AUSTIN HABITAT FOR THE GOOD, LLC 
BRANDYWINE WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT F 
 

FLOW SCHEMATICS 
 

AUSTIN HABITAT FOR THE GOOD, LLC 
BRANDYWINE WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 



Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
Air Lift

AutoCAD SHX Text
Mechanical  Pump

AutoCAD SHX Text
RAS

AutoCAD SHX Text
Return Activated Sludge

AutoCAD SHX Text
WAS

AutoCAD SHX Text
Waste Activated Sludge

AutoCAD SHX Text
NaClO

AutoCAD SHX Text
Sodium Hypochlorite

AutoCAD SHX Text
PROP SECONDARY CLARIFIER

AutoCAD SHX Text
PROP HEADWORKS (MANUAL BAR SCREEN)

AutoCAD SHX Text
WET HAUL SLUDGE

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
OUTFALL

AutoCAD SHX Text
PROP CHLORINE CONTACT BASIN

AutoCAD SHX Text
NaClO 

AutoCAD SHX Text
AIR

AutoCAD SHX Text
PROP AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
PROP ON-SITE LIFT STATION

AutoCAD SHX Text
RAW INFLUENT

AutoCAD SHX Text
RAS

AutoCAD SHX Text
PROP MULTI-STAGE AEROBIC  DIGESTER

AutoCAD SHX Text
FLOW SCHEMATIC RILEY ROAD                WASTEWATER TREATMENT PLANT INTERIM I PHASE - 0.10 MGD SEPTEMBER 2024

hjn
Text Box
Flow Schematics
Austin Habitat for the Good, LLC
Brandywine Wastewater Treatment Facility
Interim I Phase - 0.075 MGD



Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

AutoCAD SHX Text
EXIST AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
EXIST HEADWORKS (MANUAL BAR SCREEN)

AutoCAD SHX Text
WAS

AutoCAD SHX Text
OUTFALL

AutoCAD SHX Text
EXIST ON-SITE LIFT STATION

AutoCAD SHX Text
RAW INFLUENT

AutoCAD SHX Text
PROP AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
WET HAUL SLUDGE

AutoCAD SHX Text
EXIST SECONDARY CLARIFIER

AutoCAD SHX Text
EXIST CHLORINE CONTACT BASIN

AutoCAD SHX Text
NaClO

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WET HAUL SLUDGE

AutoCAD SHX Text
RAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
EXIST 0.10 MGD TRAIN

AutoCAD SHX Text
PROP 0.10 MGD TRAIN

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
Air Lift

AutoCAD SHX Text
Mechanical  Pump

AutoCAD SHX Text
RAS

AutoCAD SHX Text
Return Activated Sludge

AutoCAD SHX Text
WAS

AutoCAD SHX Text
Waste Activated Sludge

AutoCAD SHX Text
NaClO

AutoCAD SHX Text
Sodium Hypochlorite

AutoCAD SHX Text
PROP MULTI-STAGE AEROBIC  DIGESTER

AutoCAD SHX Text
EXIST MULTI-STAGE AEROBIC  DIGESTER

AutoCAD SHX Text
FLOW SCHEMATIC RILEY ROAD                WASTEWATER TREATMENT PLANT INTERIM II PHASE - 0.20 MGD SEPTEMBER 2024

hjn
Text Box
Flow Schematics
Austin Habitat for the Good, LLC
Brandywine Wastewater Treatment Facility
Interim II Phase - 0.150 MGD



Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

AutoCAD SHX Text
PROP HEADWORKS (MECHANICAL BAR SCREEN)

AutoCAD SHX Text
PROP FIRST STAGE AEROBIC  DIGESTER

AutoCAD SHX Text
AIR

AutoCAD SHX Text
OUTFALL

AutoCAD SHX Text
EXIST ON-SITE LIFT STATION

AutoCAD SHX Text
RAW INFLUENT

AutoCAD SHX Text
PROP CHLORINE CONTACT BASIN

AutoCAD SHX Text
NaClO 

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WET HAUL SLUDGE

AutoCAD SHX Text
PROP SECOND STAGE AEROBIC DIGESTER

AutoCAD SHX Text
PROP AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
PROP 0.43 MGD TRAIN

AutoCAD SHX Text
PROP SECONDARY CLARIFIER

AutoCAD SHX Text
RAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
PROP AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
PROP 0.43 MGD TRAIN

AutoCAD SHX Text
PROP SECONDARY CLARIFIER

AutoCAD SHX Text
RAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
PROP AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
PROP 0.43 MGD TRAIN

AutoCAD SHX Text
PROP SECONDARY CLARIFIER

AutoCAD SHX Text
RAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
PROP FIRST STAGE AEROBIC  DIGESTER

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WET HAUL SLUDGE

AutoCAD SHX Text
PROP SECOND STAGE AEROBIC DIGESTER

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
AIR LIFT PUMP

AutoCAD SHX Text
MECHANICAL PUMP

AutoCAD SHX Text
RETURN ACTIVATED SLUDGE

AutoCAD SHX Text
WASTE ACTIVATED SLUDGE

AutoCAD SHX Text
RAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
NaCLO

AutoCAD SHX Text
SODIUM HYPOCHLORITE

AutoCAD SHX Text
SODIUM  BISULFITE

AutoCAD SHX Text
NaHSO  3

AutoCAD SHX Text
NaHSO  3

AutoCAD SHX Text
PROP FIRST STAGE AEROBIC  DIGESTER

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WET HAUL SLUDGE

AutoCAD SHX Text
PROP SECOND STAGE AEROBIC DIGESTER

AutoCAD SHX Text
FLOW SCHEMATIC RIVER RANCH MUD NO. 1 WASTEWATER TREATMENT PLANT NO. 2 FINAL PHASE - 1.3 MGD JANUARY 2024

hjn
Text Box
Flow Schematics
Austin Habitat for the Good, LLC
Brandywine Wastewater Treatment Facility
Final Phase - 0.975 MGD

hjn
Snapshot



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT G 
 

SERVICE AREA MAP 
 

AUSTIN HABITAT FOR THE GOOD, LLC 
BRANDYWINE WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 



RIVER TIMBER DR

VICTORINE
LN

LESSMANN
LN

BU
CK

 LA
NE

MA
NO

WA
R 

DR

CITATION DR

CA
LD

WE
LL

 LA
NE

P
a

th
: V

:\
P

ra
c

ti
c

e
 W

o
rk

s
p

a
c

e
\C

o
rp

o
ra

te
 S

e
rv

ic
e

s
\G

IS
\P

ro
je

c
ts

\0
_I

n
d

iv
id

u
a

ls
\J

_N
g

u
y

e
n

\C
a

ld
w

e
ll 

L
a

n
e

\S
e

rv
ic

e
_A

re
a

_M
a

p
_(

11
x

17
).

m
x

d
   

   
   

 P
ro

je
c

t 
N

u
m

b
e

r:
 1

7
7

9
9

-0
0

2
5

-0
2

-1
0

0
   

   
   

 D
a

te
: 1

0
/1

0
/2

0
2

4
   

   
   

 U
s

e
r 

N
a

m
e

: l
d

a

.
CALDWELL LANE
TRAVIS COUNTY, TEXAS

LEGEND

Service Area
Boundary
Service Area
WWTP Boundary
TCAD Parcels

SERVICE AREA
MAP

IMAGERY PROVIDED BY NEARMAP

Disclaimer: This product is offered for informational

purposes and may not have been prepared for or be

suitable for legal, engineering, or surveying purposes.
It does not represent an on-the-ground survey and

represents only the approximate relative location of

property, governmental and/or political boundaries or

related facilities to said boundary.  No express
warranties are made by Quiddity Engineering

concerning the accuracy, completeness, reliability, or

usability of the information included within this exhibit.

0 850

1 INCH : 850 FEET

VICINITY MAP
1 INCH = 5 MILES

Service Area

Texas Board of Professional Engineers Registration No. F-23290

WWTP

Service Area



Comisión de Calidad Ambiental del Estado de Texas 
 

 
 
 
 

 
 
 

AVISO DE RECIBO DE LA SOLICITUD Y 
EL INTENTO DE OBTENER PERMISO PARA LA CALIDAD DEL AGUA 

  
PERMISO PROPUESTO NO. WQ0016661001 

 
SOLICITUD. Austin Habitat For The Good, LLC, 5599 San Felipe Street, Suite 1500, 
Houston, Texas 77056 ha solicitado a la Comisión de Calidad Ambiental del Estado de 
Texas (TCEQ) para el propuesto Permiso No. WQ0016661001 (EPA I.D. No. 
TX0146935) del Sistema de Eliminación de Descargas de Contaminantes de Texas 
(TPDES) para autorizar la descarga de aguas residuales tratadas en un volumen que no 
sobrepasa un flujo promedio diario de 975,000 galones por día. La planta está ubicada 
0.76 millas al suroeste de la intersección de Caldwell Lane y River Timber Drive, cerca 
de la ciudad de Austin, en el condado de Travis, Texas 78617. La ruta de descarga es del 
sitio de la planta a directamente al río Colorado debajo del lago Lady Bird. La TCEQ 
recibió esta solicitud el 13 de noviembre de 2024. La solicitud para el permiso está 
disponible para leerla y copiarla en Biblioteca Pública de Garfield, 5121 Albert Brown 
Drive, Del Valle, Texas. La solicitud (cualquier actualización y aviso inclusive) está 
disponible electrónicamente en la siguiente página web: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-
applications. Este enlace a un mapa electrónico de la ubicación general del sitio o de la 
instalación es proporcionado como una cortesía y no es parte de la solicitud o del aviso. 
Para la ubicación exacta, consulte la solicitud. 
[Insert web link from English notice] 
 
AVISO ADICIONAL. El Director Ejecutivo de la TCEQ ha determinado que la 
solicitud es administrativamente completa y conducirá una revisión técnica de la 
solicitud. Después de completar la revisión técnica, el Director Ejecutivo puede preparar 
un borrador del permiso y emitirá una Decisión Preliminar sobre la solicitud. El aviso 
de la solicitud y la decisión preliminar serán publicados y enviado a los que 
están en la lista de correo de las personas a lo largo del condado que desean 
recibir los avisos y los que están en la lista de correo que desean recibir 
avisos de esta solicitud. El aviso dará la fecha límite para someter 
comentarios públicos. 
 
COMENTARIO PUBLICO / REUNION PUBLICA. Usted puede presentar 
comentarios públicos o pedir una reunión pública sobre esta solicitud. El 
propósito de una reunión pública es dar la oportunidad de presentar comentarios o 
hacer preguntas acerca de la solicitud. La TCEQ realiza una reunión pública si el 

https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications


Director Ejecutivo determina que hay un grado de interés público suficiente en la 
solicitud o si un legislador local lo pide. Una reunión pública no es una audiencia 
administrativa de lo contencioso. 
 
OPORTUNIDAD DE UNA AUDIENCIA ADMINISTRATIVA DE LO 
CONTENCIOSO. Después del plazo para presentar comentarios públicos, el Director 
Ejecutivo considerará todos los comentarios apropiados y preparará una respuesta a 
todo los comentarios públicos esenciales, pertinentes, o significativos. A menos que la 
solicitud haya sido referida directamente a una audiencia administrativa de 
lo contencioso, la respuesta a los comentarios y la decisión del Director 
Ejecutivo sobre la solicitud serán enviados por correo a todos los que 
presentaron un comentario público y a las personas que están en la lista 